Bestell-Nr. Benennung Bestell-Nr. Benennung

part-no name of part part-no name of part

ref. de désignation de la piéce ref. de désignation de la piéce

commonde commonde
357528 Stanzmutter M 10 VZ 378129 Motorhaube 400 V 3~ (schwarz)
371103 Kunststoffrad 378130 Motorhaube 400 V 3~ (orange)
371114 Starlock - Schnellbefestiger 378349 Traverse kpl. (fur Handrad)
371922 Lagerschale kpl. 378354 Traverse kpl. (fir Bremse)
372039 Bremspedal 378359 Fahrgestell kpl. (mit Handrad)
372041 Bremsstange 378352 Fahrgestell kpl. (mit Bremse)
372107 Bremsklaue 378355 Mischtrommel - Unterteil
372113 Federteller 378393 Lagerschale (Trommellagerdeckel)
372116 Handgriff 3783% V-Ring V 35
372171 Druckfeder 379052 Eisen - Laufrad
374194 Rillenkugellager 6002 ZZ 389338 Rillenkugellager 6207-2RS1-C3-L1
374522 Kegelrad 390010 Sechskantschraube M 10 x 50 VZ
375111 Rihrgitter 390042 Sechskantschraube M 8 x 45 VZ
375112 Mischtrommel - Oberteil 390046 Sechskantschraube M 10 x 25 VZ
375133 Zahnkranzsegment 390136 Flachrundschraube M 8 x 60 VZ
375173 Traverse Schwenklasche 390177 Sperrzahnschraube M 8 x 12 VZ
375212 Handrad 390221 Flachrundschraube M 8 x 20 VZ
375214 Antriebswelle kpl. mit Riemenscheibe 391002 Sechskantmutter M 10
375215 Antriebswelle 391038 Sechskantmutter M 10 VZ, selbstsichernd
375216 Riemenscheibe 391040 Sechskantmutter M 8 VZ
375218 Einlaufschutz 391117 Flanschmutter M 8 VZ
375222 Motorbriicke 391647 Scheibe & 26 x 44 x4 VZ
375224 Poly-V-Riemen 391662 Scheibe @ 13 VZ
375226 Kombi-Blechschraube St 4,8 x 13 391667 Scheibe A 10,5VZ
375266 Bolzen A 8 x 28 391670 Scheibe A 10,5 VZ
375321 Kondensator 10uF 391914 Federring A8VZ
384233 Kondensator 16uF 391915 Federring A 10 VZ
375546 Wechselstrommotor 230 V~ 392000 Sicherungsring A35x1,5
375873 Drehstrommotor 400 V 3~ 392129 Passscheibe 35 x 45 x 0,5
378126 Motorhaube 230 V~ (schwarz) 392211 Splint 4 x 25
378127 Motorhaube 230 V~ (orange) 392411 Spannhiilse & 6 x 40
378128 Motorhaube 230 V~ (grau)

Ersatzteile bestellen:

Bezugsquelle ist der Hersteller bzw. Handler. Fiir eine richtige Ersatzteillieferung sind folgende Angaben erforderlich:

Bestell-Nr., Benennung und Farbe des Teils, Stiickzahl, Baujahr, Serien - Nr. (siche Typenschild), Farbe des Betonmischers und
Betonmischer-Bezeichnung. Ersatzteillieferung erfolgt méglichst sofort per Nachnahme zu unseren Verkaufs, Lieferungs- und
Zahlungsbedingungen. Porto und Verpackung gehen zu Lasten des Bestellers.

Ordering replacement parts:

Order from the manufacturer or dealer. Be sure to include the following information to ensure correct delivery: part number, name of
part, number and colour of parts, year of manufacture, serial-no. (see rating plate), colour of concrete mixer and designation of
concrete mixer. The parts will be delivered as soon as possible according to our Terms and Conditions of Sales, Delivery and
Payment. Postage and packaging will be charged to the orderer.

Passation de commande de pieces de rechange :

Pour vous procurer des pieces de rechange, veuillez-vous adresser au constructeur ou a ses revendeurs. Pour que la livraison des
piéces de rechange correctes soit assurée, il est nécessaire d'indiquer les renseignements suivants: réf. de commande, désignation
et couleur de la piéce, année de construction, réf. de série (voir plaque signalétique), couleur de la bétonniére et désignation de la
bétonniére. La livraison des piéces de rechange s'effectue, dans la mesure du possible, immédiatement par colis contre
remboursement, sur la base de nos conditions de vente, de livraison et de paiement. Les frais de port et d'emballage sont a la
charge de l'auteur de la commande.




o2

— 375266

w— AT

315212

312116

391038

20

91670\
/,P

%

IN07T—

N3
S

312041

372039

391662

ﬁ—390221

39117
375111
375133
o 389338
=302 — 378127230V
392000 gggggg orange
o 380338 - | aoaan |
f 391667 378130 - 400V
= {; ———ots orange
w oo g DITS——004 )
378394 _— 315226 schwarz/blac
IS8 eots - 3TH2-400V
o 392411 schwarz/black
374194 375216 318820V

302411 —1
sn—8

RN raulqre
/375214 g 9V
= | 7 3124 [375226

391040 ———41 "“‘:

390042?q g O

375222 A

---------------- 375546 20V
375321 - 10 pF 375873 400V

304233 - 16 4F

=
392211
7

g

-
37103
2

M4

Profi - ab 04-2014



	378208 - 378218 - Seite 1-7_Symbole - 01.pdf
	Bedeutung der Symbole

	378208 - 378218 - D - 01.pdf
	Schwenkhebel                           Handrad

	378208 - 378218 - GB - 01.pdf
	 Observe local accident prevention and safety regulations in the work area.
	   Do not touch, inhale (dust development) or eat the cement or additives. Wear personal, protective clothing (gloves, goggles and a dust mask) when filling and emptying the mixing drum.
	( Motor protection
	Concrete mixer with brake
	Cleaning




	378208 - 378218 - F - 01.pdf
	Levier de positionnement        Volant
	Transport
	Entreposage

	Consignes de sécurité supplémentaires
	La cuve de malaxage et l'arbre d'entraînement sont équipés de roulements à billes qui sont dotés d'un graissage à vie. 
	( Ne jamais graisser la couronne dentée!

	378208 - 378218 - BG - 01.pdf
	Лост   Ръчно колело

	378208 - 378218 - CZ - 01.pdf
	Ovl. páka                                    Ovl. kolo

	378208 - 378218 - DK - 01.pdf
	   Cement eller tilsætninger må ikke berøres, indåndes (støvudvikling) eller indtages. Ved påfyldning og tømning af blandetromlen skal der anvendes personligt beskyttelsestøj (handsker, beskyttelsesbriller, støvmaske). 

	378208 - 378218 - E - 01.pdf
	   No tocar, aspirar (formación polvo) o ingerir cemento ni aditamentos. Al llenar y vaciar el tambor de mezcla debe llevar indumentaria de protección personal (guantes, gafas protec toras, máscara de protección contra el polvo). 
	  Hormigonera con aislamiento de protección 
	  Activación y desactivación
	( Hormigonera con motor trifásico
	Palanca de ajuste                    Rueda de mano
	  Indicaciones adicionales de seguridad

	( Nunca engrase la corona dentada!
	Eliminación




	378208 - 378218 - EST - 01.pdf
	Enne seadme kasutuselevõtmist tuleb käesolev kasutusjuhend läbi lugeda, sellest aru saada ja kõiki selles toodud märkusi arvesse võtta.
	Sisukord
	Täiendavad ohud
	  Kaitseisolatsiooniga segumasin
	 (Elektriohutusklass II)
	    Elektriohutus


	Kasutamine
	   Järgida kõiki ohutuseeskirju.
	  Sisse- ja väljalülitamine
	( Mootorikaitse

	Segamine
	Piduriga segumasin

	Transportimine
	Ladustamine
	Puhastamine
	Hooldamine
	Remontimine
	Tõrked ja nende põhjused
	Garantii

	378208 - 378218 - FIN - 01.pdf
	   Älä koske sementtiin tai lisäaineisiin, äläkä hengitä niitä sisään (pölyn kehitys). Käytä henkilökohtaisia suoja-asusteita (käsineitä, suojalaseja, pölynaamaria) täyttäessäsi ja tyhjentäessäsi sekoitusrumpua. 
	(  Betoninsekoittimet, joissa on 3-vaihevirtamoottori
	Kääntövipu                              Käsipyörä



	378208 - 378218 - GR - 01.pdf
	Ðåñéå÷üìåíá
	Συμβολα εγχειριδιου χρησησ
	×ñÞóç óýìöùíá ìå ôï óêïðü ðñïïñéóìïý
	Õðïëïéðüìåíïé êßíäõíïé
	Ωραριο λειτουργιασ
	Õðïäåßîåéò áóöáëåßáò
	   Μην αγγίζετε το τσιμέντο ή τις προσμίξεις, μην εισπνέετε (δημιουργία σκόνης) ή καταπίνετε. Κατά το γέμισμα ή το άδειασμα του τύμπανου ανάμιξης να φοράτε την ατομική ενδυμασία προστασίας (γάντια, προστατευτικά γυαλιά, μάσκα προστασίας έναντι σκόνης). 
	   Åíåñãïðïßçóç êáé áðåíåñãïðïßçóç
	(  ÌðåôïíéÝñåò ìå ôñéöáóéêü êéíçôÞñá
	Ç ìÜëáîç
	Ìï÷ëüò áëëáãÞò èÝóçò    ×åéñïôñï÷üò

	ÌåôáöïñÜ
	ÂëÜâåò ëåéôïõñãßáò



	378208 - 378218 - H - 01.pdf
	Üzembe helyezés
	A keverés
	Betonkeverő beállító tárcsával
	Beállító kar                                 Kézi kerék
	Szállítás
	Tárolás



	Karbantartás
	Üzemzavarok


	378208 - 378218 - HR - 01.pdf
	   Cement ili dodatke ne dirati, udahnuti (razvoj prašine) ili uzeti k sebi. Kod punjenja i pražnjenja bubnja za mješanje nositi osobnu zaštitnu odjeću (rukavice, zaštitne naočale, masku za zaštitu od prašine). 
	Betonska mješalica sa kocnicom
	   Dodatne upute sigurnosti
	Ispražnjavanje bubnja za mješanje


	378208 - 378218 - I - 01.pdf
	Indice
	Simboli delle istruzioni per l’uso
	Impiego conforme alla destinazione d'uso
	Rischi residui
	Tempi di esercizio
	Avvertenze di sicurezza
	   Inserire e disinserire la macchina
	Betoniera con disco di regolazione
	Leva di regolazione                        Volantino
	(  Produzione dell'impasto



	La betoniera è per lo più esente da manutenzione. 
	(  Non lubrificare mai la corona dentata!

	378208 - 378218 - LT - 01.pdf
	Turinys
	Naudojimas pagal paskirtį
	Įmanomos rizikos sritys
	  Betono maišyklė su apsaugine izoliacija
	Eksploatacija
	   Įjungimas ir išjungimas
	(  Variklio apsauga
	( Betono maišyklė su trijų fazių kintamos srovės  varikliu
	Maišymas
	(  Mišinio paruošimas:
	Betono maišyklė su reguliavimo disku
	Reguliavimo diskas              Vairaratis

	Betono maišyklė su stabdžių pedalu
	(  Mišinio gamyba


	Maišymo būgno ištuštinimas
	Transportavimas
	Sandėliavimas
	Valymas
	Techninis aptarnavimas
	Remontas
	Gedimai
	Garantijos




	378208 - 378218 - NL - 01.pdf
	Inhoud
	Symbolen in de gebruiksaanwijzing
	Reglementaire toepassing
	Restrisico’s
	Bedrijfstijden
	Veiligheidsinstructies
	Inbedrijfstelling
	Zwenkhefboom                          Handwiel
	Aanwijzingen m.b.t. de reiniging


	Onderhoud

	378208 - 378218 - P - 01.pdf
	  Betoneira com isolamento protector  
	    Ligar e desligar
	Verifique se

	(  Protecção do motor
	(  Betoneira com motor de corrente trifásica
	Alavanca de regulação            Roda manual

	Betoneira com travão
	Manutenção


	378208 - 378218 - PL - 01.pdf
	Betoniarka z hamulcem
	Konserwacja

	378208 - 378218 - RO - 01.pdf
	pârghie oscilantă                         roată de mână

	378208 - 378218 - S - 01.pdf
	    Till- och frånkoppling
	Sväng armen                              Handratt
	(  Anvisningar för rengöringen


	Underhåll

	378208 - 378218 - SK - 01.pdf
	Ovl. páka                                     Ovl. koleso

	378208 - 378218 - SLO - 01.pdf
	  Električna varnost
	   Vklop in izklop
	(  Mešalec za beton na trifazni tok:
	Mešanje 
	Mešalec za beton z nastavitveno ploščo
	Mešalec za beton z zavoro





	378208 - 378218 - TR - 01.pdf
	Dönme kolu                                 Çark

	378208 - 378218 - Seite 113_Zahnspiel - 01.pdf
	Falls erforderlich, Schraube M10 x 25 lösen und Zahnspiel einstellen.
	Ако е необходимо, развъртете винта M10 x 25 и регулирайте играенето на зъбите.
	Vajaduse korral lõdvendage kruvi M10 x 25 ja reguleerige hambumist.
	Jei reikia, atsukite varžtą M10 x 25 ir nustatykite tarpelį tarp krumplių.
	Ja nepieciešams, atskrūvējiet skrūvi M10 x 25 un iestatiet atstarpi starp zobiem.
	Dacă este necesar, desfaceţi şurubul M10 x 25 şi reglaţi jocul dintre dinţi.
	Gerekli olursa M10 x 25 vidasını çıkarın ve diş aralığını ayarlayın.

	378208 - 378218 - N - 01.pdf
	Svinghåndtak                             Håndhjul

	378208 - 378218 - Seite 1-7_Symbole - 01.pdf
	Bedeutung der Symbole

	378208 - 378218 - Innenteil - 02.pdf
	Schwenkhebel                           Handrad
	378208 - 378218 - GB - 02.pdf
	 Observe local accident prevention and safety regulations in the work area.
	   Do not touch, inhale (dust development) or eat the cement or additives. Wear personal, protective clothing (gloves, goggles and a dust mask) when filling and emptying the mixing drum.
	( Motor protection
	Concrete mixer with brake
	Cleaning




	378208 - 378218 - F - 02.pdf
	Levier de positionnement        Volant
	Transport
	Entreposage

	Consignes de sécurité supplémentaires
	La cuve de malaxage et l'arbre d'entraînement sont équipés de roulements à billes qui sont dotés d'un graissage à vie. 
	( Ne jamais graisser la couronne dentée!

	378208 - 378218 - BG - 02.pdf
	Лост   Ръчно колело

	378208 - 378218 - CZ - 02.pdf
	Ovl. páka                                    Ovl. kolo

	378208 - 378218 - DK - 02.pdf
	   Cement eller tilsætninger må ikke berøres, indåndes (støvudvikling) eller indtages. Ved påfyldning og tømning af blandetromlen skal der anvendes personligt beskyttelsestøj (handsker, beskyttelsesbriller, støvmaske). 

	378208 - 378218 - E - 02.pdf
	   No tocar, aspirar (formación polvo) o ingerir cemento ni aditamentos. Al llenar y vaciar el tambor de mezcla debe llevar indumentaria de protección personal (guantes, gafas protec toras, máscara de protección contra el polvo). 
	  Hormigonera con aislamiento de protección 
	  Activación y desactivación
	( Hormigonera con motor trifásico
	Palanca de ajuste                    Rueda de mano
	  Indicaciones adicionales de seguridad

	( Nunca engrase la corona dentada!
	Eliminación




	378208 - 378218 - EST - 02.pdf
	Enne seadme kasutuselevõtmist tuleb käesolev kasutusjuhend läbi lugeda, sellest aru saada ja kõiki selles toodud märkusi arvesse võtta.
	Sisukord
	Täiendavad ohud
	  Kaitseisolatsiooniga segumasin
	 (Elektriohutusklass II)
	    Elektriohutus


	Kasutamine
	   Järgida kõiki ohutuseeskirju.
	  Sisse- ja väljalülitamine
	( Mootorikaitse

	Segamine
	Piduriga segumasin

	Transportimine
	Ladustamine
	Puhastamine
	Hooldamine
	Remontimine
	Tõrked ja nende põhjused
	Garantii

	378208 - 378218 - FIN - 02.pdf
	   Älä koske sementtiin tai lisäaineisiin, äläkä hengitä niitä sisään (pölyn kehitys). Käytä henkilökohtaisia suoja-asusteita (käsineitä, suojalaseja, pölynaamaria) täyttäessäsi ja tyhjentäessäsi sekoitusrumpua. 
	(  Betoninsekoittimet, joissa on 3-vaihevirtamoottori
	Kääntövipu                              Käsipyörä



	378208 - 378218 - GR - 02.pdf
	Ðåñéå÷üìåíá
	Συμβολα εγχειριδιου χρησησ
	×ñÞóç óýìöùíá ìå ôï óêïðü ðñïïñéóìïý
	Õðïëïéðüìåíïé êßíäõíïé
	Ωραριο λειτουργιασ
	Õðïäåßîåéò áóöáëåßáò
	   Μην αγγίζετε το τσιμέντο ή τις προσμίξεις, μην εισπνέετε (δημιουργία σκόνης) ή καταπίνετε. Κατά το γέμισμα ή το άδειασμα του τύμπανου ανάμιξης να φοράτε την ατομική ενδυμασία προστασίας (γάντια, προστατευτικά γυαλιά, μάσκα προστασίας έναντι σκόνης). 
	   Åíåñãïðïßçóç êáé áðåíåñãïðïßçóç
	(  ÌðåôïíéÝñåò ìå ôñéöáóéêü êéíçôÞñá
	Ç ìÜëáîç
	Ìï÷ëüò áëëáãÞò èÝóçò    ×åéñïôñï÷üò

	ÌåôáöïñÜ
	ÂëÜâåò ëåéôïõñãßáò



	378208 - 378218 - H - 02.pdf
	Üzembe helyezés
	A keverés
	Betonkeverő beállító tárcsával
	Beállító kar                                 Kézi kerék
	Szállítás
	Tárolás



	Karbantartás
	Üzemzavarok


	378208 - 378218 - HR - 02.pdf
	   Cement ili dodatke ne dirati, udahnuti (razvoj prašine) ili uzeti k sebi. Kod punjenja i pražnjenja bubnja za mješanje nositi osobnu zaštitnu odjeću (rukavice, zaštitne naočale, masku za zaštitu od prašine). 
	Betonska mješalica sa kocnicom
	   Dodatne upute sigurnosti
	Ispražnjavanje bubnja za mješanje


	378208 - 378218 - I - 02.pdf
	Indice
	Simboli delle istruzioni per l’uso
	Impiego conforme alla destinazione d'uso
	Rischi residui
	Tempi di esercizio
	Avvertenze di sicurezza
	   Inserire e disinserire la macchina
	Betoniera con disco di regolazione
	Leva di regolazione                        Volantino
	(  Produzione dell'impasto



	La betoniera è per lo più esente da manutenzione. 
	(  Non lubrificare mai la corona dentata!

	378208 - 378218 - LT - 02.pdf
	Turinys
	Naudojimas pagal paskirtį
	Įmanomos rizikos sritys
	  Betono maišyklė su apsaugine izoliacija
	Eksploatacija
	   Įjungimas ir išjungimas
	(  Variklio apsauga
	( Betono maišyklė su trijų fazių kintamos srovės  varikliu
	Maišymas
	(  Mišinio paruošimas:
	Betono maišyklė su reguliavimo disku
	Reguliavimo diskas              Vairaratis

	Betono maišyklė su stabdžių pedalu
	(  Mišinio gamyba


	Maišymo būgno ištuštinimas
	Transportavimas
	Sandėliavimas
	Valymas
	Techninis aptarnavimas
	Remontas
	Gedimai
	Garantijos




	378208 - 378218 - N - 02.pdf
	Svinghåndtak                             Håndhjul

	378208 - 378218 - NL - 02.pdf
	Inhoud
	Symbolen in de gebruiksaanwijzing
	Reglementaire toepassing
	Restrisico’s
	Bedrijfstijden
	Veiligheidsinstructies
	Inbedrijfstelling
	Zwenkhefboom                          Handwiel
	Aanwijzingen m.b.t. de reiniging


	Onderhoud

	378208 - 378218 - P - 02.pdf
	  Betoneira com isolamento protector  
	    Ligar e desligar
	Verifique se

	(  Protecção do motor
	(  Betoneira com motor de corrente trifásica
	Alavanca de regulação            Roda manual

	Betoneira com travão
	Manutenção


	378208 - 378218 - PL - 02.pdf
	Betoniarka z hamulcem
	Konserwacja

	378208 - 378218 - RO - 02.pdf
	pârghie oscilantă                         roată de mână

	378208 - 378218 - RO - 02.pdf
	pârghie oscilantă                         roată de mână

	378208 - 378218 - S - 02.pdf
	    Till- och frånkoppling
	Sväng armen                              Handratt
	(  Anvisningar för rengöringen


	Underhåll

	378208 - 378218 - SK - 02.pdf
	Ovl. páka                                     Ovl. koleso

	378208 - 378218 - SLO - 02.pdf
	  Električna varnost
	   Vklop in izklop
	(  Mešalec za beton na trifazni tok:
	Mešanje 
	Mešalec za beton z nastavitveno ploščo
	Mešalec za beton z zavoro





	378208 - 378218 - TR - 02.pdf
	Dönme kolu                                 Çark

	378208 - 378218 - Seite 113_Zahnspiel - 02.pdf
	Falls erforderlich, Schraube M10 x 25 lösen und Zahnspiel einstellen.
	Ако е необходимо, развъртете винта M10 x 25 и регулирайте играенето на зъбите.
	Vajaduse korral lõdvendage kruvi M10 x 25 ja reguleerige hambumist.
	Jei reikia, atsukite varžtą M10 x 25 ir nustatykite tarpelį tarp krumplių.
	Ja nepieciešams, atskrūvējiet skrūvi M10 x 25 un iestatiet atstarpi starp zobiem.
	Dacă este necesar, desfaceţi şurubul M10 x 25 şi reglaţi jocul dintre dinţi.
	Gerekli olursa M10 x 25 vidasını çıkarın ve diş aralığını ayarlayın.





